
 

 
C

ur
re

nt
 P

ha
rm

ac
eu

tic
al

 B
io

te
ch

no
lo

gy

�������

�	
�����

��
����������	��

������	
����	�
�������	��
�
	�

������	�������	
���	�������	
��

��
������
�������
���	����
���	���

	�����������	����	�	�����������	����	�

����������	������������	��

�	
�����

���	
�����

��

������
 ������
	!�	�

�������
����	
�

Send Orders for Reprints to reprints@benthamscience.net 

 Current Pharmaceutical Biotechnology, 2019, 20, 63-75 

63 

RESEARCH ARTICLE 

Effect of Powdered Activated Carbon as Advanced Step in Wastewater 
Treatments on Antibiotic Resistant Microorganisms 

 

Damiana Ravasi1, Roger König2, Pamela Principi2, Giuseppe Perale2 and Antonella Demarta1* 

1Laboratory of Applied Microbiology, Department of Environment, Construction and Design, University of Applied Sci-
ences and Arts of Southern Switzerland, Via Mirasole 22a, 6501 Bellinzona, Switzerland; 2 Department of Innovative 
Technologies, Bio-Environmental Technologies Laboratory, Mechanical Engineering and Materials Technology Insti-
tute, University of Applied Sciences and Arts of Southern Switzerland, Galleria 2, Via Cantonale 2c, 6928 Manno,  
Switzerland 

 

A R T I C L E  H I S T O R Y 

 
 
Received: July 19, 2018 
Revised: November 16, 2018 
Accepted: January 19, 2019 
 
 
DOI:  
10.2174/1389201020666190207095556 

Abstract: Background: Conventional wastewater treatment plants discharge significant amounts of 
antibiotic resistant bacteria and antibiotic resistance genes into natural water bodies contributing to the 
spread of antibiotic resistance. Some advanced wastewater treatment technologies have been shown to 
effectively decrease the number of bacteria. Nevertheless, there is still a lack of knowledge about the 
effectiveness of these treatments on antibiotic resistant bacteria and antibiotic resistant genes. To the 
best of our knowledge, no specific studies have considered how powdered activated carbon (PAC) 
treatments can act on antibiotic resistant bacteria, although it is essential to assess the impact of this 
wastewater treatment on the spread of antibiotic resistant bacteria 

Methods: To address this gap, we evaluated the fate and the distribution of fluorescent-tagged antibi-
otic/antimycotic resistant microorganisms in a laboratory-scale model simulating a process configura-
tion involving powdered activated carbon as advanced wastewater treatment. Furthermore, we studied 
the possible increase of naturally existing antibiotic resistant bacteria during the treatment implement-
ing PAC recycling.  

Results: The analysis of fluorescent-tagged microorganisms demonstrated the efficacy of the PAC ad-
sorption treatment in reducing the load of both susceptible and resistant fluorescent microorganisms in 
the treated water, reaching a removal efficiency of 99.70%. Moreover, PAC recycling did not increase 
the resistance characteristics of cultivable bacteria neither in the sludge nor in the treated effluent.  

Conclusion: Results suggest that wastewater PAC treatment is a promising technology not only for the 
removal of micropollutants but also for its effect in decreasing antibiotic resistant bacteria release. 
 

 
Keywords: Powdered Activated Carbon (PAC), antibiotic resistant microorganisms, wastewater treatment plant, fluorescent-
tagged microorganisms, next-generation sequencing (NGS) analysis, Denaturing Gradient Gel Electrophoresis (DGGE). 

1. INTRODUCTION 

 Today’s municipal wastewater treatment plants (WWTPs) 
are designed to remove solids, degradable organic substances 
and nutrients (nitrogen and phosphorus compounds) from 
wastewater, contributing significantly to water protection 
and to the generally good quality of surface waters. Primary 
and secondary treatments remove the majority of the organic 
matter and suspended solids found in wastewaters as well as 
 

*Address correspondence to this author at the Laboratory of applied micro-
biology, Department of Environment, Construction and Design, University 
of Applied Sciences and Arts of Southern Switzerland, Via Mirasole 22a, 
6501 Bellinzona, Switzerland; E-mail: antonella.demarta@supsi.ch 

some potentially harmful substances present in trace concen-
trations. Nevertheless, many micropollutants, such as drugs, 
detergents, and personal care products, are not easily degrad-
able. Their release from WWTPs is currently one of the big-
gest hazards for water bodies since harmful effects on 
aquatic organisms are possible and the whole ecosystem may 
be threatened [1, 2]. 

 Microorganism concentration in sludge normally de-
creases during the wastewater treatments, but the biological 
tanks where the degradative processes are carried out repre-
sent a potentially suitable environment for the development 
and spread of antibiotic resistance. In fact, in this environ-
ment, which is characterized by the continuous mixing be-

1873-4316/19 $58.00+.00 © 2019 Bentham Science Publishers  

http://crossmark.crossref.org/dialog/?doi=10.2174/1389201020666190207095556&domain=pdf


64    Current Pharmaceutical Biotechnology, 2019, Vol. 20, No. 1 Ravasi et al. 

tween a large number of microorganisms and pollutants, in 
particular antibiotics that are present at sub-inhibitory con-
centrations, bacteria can mutate and can exchange resistance 
determinants via plasmid transfer, transduction by bacterio-
phages and transformation [2-4]. As a result, conventional 
WWTPs discharge important amounts of Antibiotic Resistant 
Bacteria (ARB) and antibiotic resistance genes (ARGs) into 
natural water bodies, in spite of their effectiveness in reducing 
both nutrients and the total bacterial concentration [5, 6]. 
Therefore, in order to limit the spread of antibiotic resistance, 
treatments able to eliminate or at least to reduce ARGs, ARB 
and pathogens from WWTP outlet have to be put in place. 

 Through recent improvements in environmental legisla-
tions, many WWTPs in Switzerland will be forced to imple-
ment advanced treatment steps to reduce the release of mi-
cropollutants into surface waters. These regulations will con-
cern approximately 100 of the 700 existing WWTPs, which 
treat ca. 50 % of the wastewater [7, 8]. Currently, two main 
technologies are investigated since they have been shown to 
be suitable for implementation on an industrial scale in terms 
of efficiency, costs, and energy requirements: ozone oxida-
tion and adsorption onto granular or Powdered Activated 
Carbon (PAC). Studies and pilot trials showed that both ad-
ditional treatment processes significantly improve the quality 
of the treated wastewater in relation to micropollutants and 
their undesired effects [9-11]. Moreover, these treatments 
contribute to decreasing the number of bacteria to a level that 
fulfills the hygienic standards in force for bathing waters in 
lakes and rivers [8, 12, 13].  

 In the activated carbon process, PAC is mixed with the 
wastewater after the biological treatment so that residual 
organic matter and micropollutants adsorb onto the carbon 
particles. Once loaded, PAC is separated from the purified 
wastewater by filtration or by dissolved air flotation. It is 
then disposed of, along with the sludge, by incineration  
[12, 14]. In order to optimize the process and to decrease the 
treatment costs, PAC can be reused until its saturation by 

collecting and adding it back to the biological treatment step, 
increasing micropollutant elimination efficiency [15-17]. In 
this way, the amount of PAC can be reduced by 15-20% 
while maintaining a positive effect on sedimentation of the 
activated sludge flocs. On the other hand, used PAC presents 
adsorbed micropollutants such as antibiotics and a high con-
centration of bacteria, including antibiotic resistant ones  
[18, 19], that will be mixed to the activated sludge by recy-
cling. This might lead to a selection and possibly to an in-
crease of ARB in the sludge and in the depurated effluent 
waters. The effectiveness of activated carbon in reducing 
antibiotics from wastewater has been extensively proved [10-
12], but only a few studies have considered how activated 
carbon treatments act on ARB and ARGs [1, 20, 21].  

 To address this knowledge gap, our study had the follow-
ing aims: 1) to evaluate the fate and distribution of fluores-
cent-tagged antibiotic/antimycotic resistant microorganisms 
during the advanced wastewater treatment implementing a 
PAC adsorption step, and 2) to evaluate the occurrence of an 
increase in naturally-present antibiotic resistant bacteria in 
the sludge and in the depurated effluent waters during the 
same advanced treatment implementing PAC recycling. 
Measurements and analysis were carried out in a laboratory-
scale model simulating a process configuration involving 
PAC and its recycling as a micropollutant removal phase. 

2. MATERIALS AND METHODS 

2.1. The Lab-scale Treatment Plant 

 The lab-scale installation consisted of a 7-L sequencing 
batch reactor (SBR) for the biological treatment of the 
wastewater connected to a 5-L dissolved air flotation unit 
(DAF). The saturated water injected at the bottom of the 
DAF unit was produced in an Air Dissolving Tube (ADT) 
with a maximum operation volume of 2 L and a working 
pressure of 1-6 bar (Fig. 1).  

 
 

Fig. (1). The lab-scale wastewater treatment plant equipped with a powdered activated carbon/dissolved air flotation unit. A) the sequencing 
batch reactor (SBR) for the biological treatment; B) the dissolved air flotation unit (DAF) for powdered activated carbon treatment; C) the air 
dissolving tube (ADT) cell. 

�� �� ��



Effect of Powdered Activated Carbon as Advanced Step in Wastewater Treatments Current Pharmaceutical Biotechnology, 2019, Vol. 20, No. 1    65 

 Activated sludge from the WWTP of Lugano was used to 
inoculate and feed the laboratory plant. This WWTP treats 
approx. 100’000 population equivalents and treats 1.0E+07 
m3 of water year-1 [22]. Activated sludge was collected and 
characterized for its main parameters - ammonium, nitrate, 
nitrite, phosphate, Chemical Oxygen Demand (COD), Bio-
logical Oxygen Demand (BOD5), Total Suspended Solid 
(TSS), and pH - at weekly intervals, and stored at 4°C until 
used. Five L of activated sludge was pumped into the SBR, 
mixed and aerated for two hours before the sludge was left to 
settle for 30 minutes. 1.7 L of the supernatant was trans-
ferred to the DAF unit where powdered activated carbon 
(PAC; SAE Super, Norit, concentration=15 mg L-1) was 
added and mixed (30 min). The next step consisted of the 
addition of the coagulant poly-aluminium chloride and, after 
12 minutes, of the flocculant Superfloc C-82080. Finally, 
saturated water (6 bar saturated tap water with an injection 
ratio of 15 %) was injected into the DAF unit, initiating the 
separation step (12 min). The full process lasted for about 
four hours.  

 Before starting the laboratory tests, the performance of 
the SBR reactor was monitored during a period of 2.5 weeks 
of continuous running. Six L of raw wastewater collected 
from the WWTP of Lugano was inoculated into the SBR 
tank, which was further fed every day with the same waste-
water. The biological process was checked by daily meas-
urements in the inflow and in the effluent of the SBR reactor 
of BOD5, COD, TSS, nutrients (ammonium, nitrate, nitrite, 
and phosphate), and pH for two weeks (data not shown). The 
elimination rates and parameters were compared to the con-
version rates of the real scale plant. 

 For the continuous operation of the lab-scale plant with 
PAC recycling, the sludge age was controlled by regular 
sludge discharge and monitored by BOD5 COD, TSS, nutri-
ents and pH measurements. The effluent of the biological 
treatment unit was collected in 10-L tanks, and stored in the 
fridge (4°C). Once per week the stored effluent was treated 
with activated carbon (15 mg L-1 PAC), coagulated, floccu-
lated and finally separated. The floated PAC layer was col-

lected and recirculated into the SBR. The flotation efficiency 
was visually checked. 

2.2. Scanning Electron Microscopy 

 The surface morphology of activated carbon (PAC SAE 
Super Norit) was evaluated by Scanning Electron Microscopy 
(SEM) (JSM-6010PLUS, Jeol, LTD Japan). Samples of PAC 
before and after its use were dehydrated, gold coated for 30 
sec (Autosputter coater JFC 1300 JEOL, LTD Japan) and ob-
served with the secondary electron detector at 10kV accelerat-
ing voltage, a spot size of 40 and x2000 magnifications. 

2.3. Physico-chemical Parameters 

 Analyses of TSS, BOD5 and pH were performed as de-
scribed in [23]. Nitrogen and phosphorous compound con-
centrations, as well as COD were measured with a spectro-
photometer DR2800 (Hach Lange, Germany) using the 
Hach-Lange cuvette test LCK 303 for ammonium, LCK 342 
for nitrite, LCK 340 for nitrate, LCK349 for orthophosphate 
and LCK 514 for COD. 

2.4. Microbiological Analysis 

2.4.1. Analysis of Microbial Populations 

 In order to verify the compliance of the model to the real-
scale plant regarding the microbial populations, Next-
Generation Sequencing (NGS) analysis and Denaturing Gra-
dient Gel Electrophoresis (DGGE) based on 16S rDNA were 
performed on corresponding samples taken from the WWTP 
of Lugano and the laboratory-scale model. Samples were 
collected during the first week of November 2014 in the 
WWTP of Lugano and in the laboratory-scale plant. Fig. (2) 
summarises the sampling points. The sample volumes were 
as follows: 10 ml for WWTP-PS, WWTP-AT and M-SBR; 
200 mL for WWTP-CL; 48 mL for M-SBR-SN. 

 After filtration on 0.2 μm pore-size membrane filters (Sar-
torius Stedim Biotech, Goettingen, Germany), DNA was ex-
tracted using the PowerWater® DNA Isolation Kit (MoBio 
Laboratories, Carlsbad, USA) and quantified with a NanoDrop® 

 
 

Fig. (2). Localizations of samples collected from the WWTP of Lugano and the lab-scale model. The purification steps that correspond in the 
two plants are circled while the arrows indicate the water flow. The samples in the WWTP of Lugano are: WWTP-PS: Primary Settling tank; 
WWTP-AT: Aeration Tank; WWTP-CL: Clarifier tank. The samples in the model are: M-SBR: Mixing and aeration phase; M-SBR-SN: 
Supernatant after sedimentation of activated sludge; M-SBR-SE: Sludge sediment; M-PAC: Water after adsorption on PAC; M-F: Floated 
PAC layer; M-E: Final effluent. 

Model

Raw 
sewage

Screening and grit 
removal>>>> WWTP-PS>>>> >>>> >>>> >>>> >>>>

basin 1 basin 2

Aeration tank

WWTP-CL

Clarifier

Filtration
Final effluent

M-SBR M-PAC

Dissolved Air

Flotation unit

M-E

M-F

>>>> >>>> >>>>

WWTP

Primary sedimentation

WWTP-AT

SBR

Mixing and aeration

SBR

Sedimentation

M-SBR-SN

PAC 
treatment

Flotation treatment

basin 3



66    Current Pharmaceutical Biotechnology, 2019, Vol. 20, No. 1 Ravasi et al. 

ND-1000 Spectrophotometer (NanoDrop Technologies, 
Wilmington, DE, USA). 

 Next-generation sequencing was performed at the Re-
search and Testing Laboratory (Lubbock, TX, USA) on an 
Illumina MiSeq platform targeting the bacterial 16S rRNA 
variable regions V1-V3. Reads were analysed for operational 
taxonomic units (OTUs) identification, diversity indices cal-
culation and microbial community annotation.  

 For DGGE, bacterial 16S rDNA was obtained by PCR 
amplifications using the primer combination GC338f 
(GCTGCCTCCCGTAGGAGT)/518r (ATTACCGCGGCT-
GCTGG). A GC clamp [24] of 40 nucleotides was hanged at 
the 3' end of primer 338f. The length of the product (without 
GC clamp) was 180 bp. Amplifications were performed us-
ing a touchdown PCR protocol modified from Bottinelli [25] 
consisting in 10 cycles with annealing temperatures decreas-
ing from 65 to 56°C in decrement of 1°C, and 20 additional 
cycles at an annealing temperature of 55°C. After the initial 
denaturation step at 94°C for 5 min, denaturation, annealing 
and polymerisation steps were 1 min, 30 secs, and 1 min, 
respectively. PCR amplification products were then sepa-
rated on a DCodeTM Universal Mutation Detection System 
(Bio-Rad Laboratories, Switzerland) during 5 h at a constant 
voltage of 150 V and at 60°C in a 20 to 60% vertical dena-
turing gradient (where 100% denaturant was 40% formamide 
and 7 M Urea). Gels with banding profiles were photo-
graphed with a Quantum ST4 System (Vilber Lourmat, 
Germany) using a UV transilluminator after staining with 
GelRed (Biotium, Hayward, CA, USA) for 25 min. Profiles 
were normalised and compared using Gelcompare software 
(Applied Math, Belgium). 

2.4.2. Analysis of Fluorescent-tagged Bacteria and Yeasts 

 The Escherichia coli strains for fluorescence labelling, 
were isolated from the WWTP of Lugano. The strain  
E. coli 1-10 was sensitive to ampicillin, trimethoprim-
sulfamethoxazole, nalidixic acid, and streptomycin, whereas 
E. coli 3-12 was resistant to these antibiotics. Susceptibility 
was determined by the Kirby-Bauer disk diffusion suscepti-
bility test. 

 E. coli 1-10 was transformed with plasmid pBK-
miniTn7-gfp2 [26], which carried a green fluorescent protein 
(GFP) gene, whereas to transform E. coli 3-12, the plasmid 
pME9407 [27], carrying a mCherry protein (a variant of red 
fluorescent protein) gene, was used. Transformed bacterial 
cells, obtained using a standard electroporation technique 
[28], were selected by gentamicin resistance (10 µg mL-1) 
and fluorescence emission. Tagged strains exhibited the 
same growth rates as their non-transformed parental strains 
(data not shown).  

 Candida albicans ALY46 (ADH1::pADH-RFP-SAT1) 
has a chromosomally inserted gene for the red fluorescent 
protein (RFP), and C. albicans ALY47 (ADH1::pADH-GFP-
SAT1) has a chromosomally inserted GFP. These strains 
were obtained by transformation of the laboratory reference 
C. albicans strain SC5314 [29]. To study the distribution of 
fluorescent-tagged microorganisms during the PAC-DAF 
treatment in the first phase of the study, a suspension of a 
single fluorescent-labelled microorganism was inoculated in 
the SBR to reach an initial density of 104-105 cells mL-1. The 
laboratory scale model was then run for a complete cycle. 
Samples were collected (Fig. 3), stored at 5°C and analysed 
within 24 hours.  

 SBR and DAF units were washed and disinfected be-
tween each trial, consisting in a separate cycle run for each 
tagged strain and repeated independently three times for each 
of the four fluorescent strains. 

 Samples M-SBR-SE (SBR sludge sediment) and M-F 
(floated PAC layer) were constituted of highly aggregated 
structures that hindered the quantification of the fluorescent-
tagged microorganisms. To disrupt the aggregates and release 
the microorganisms, a sonication-based protocol [30, 31] was 
modified as follows: the sample (M-SBR-SE: 100 μl diluted in 
900 μl 1x phosphate buffered saline (PBS) solution; M-F: 1 
mL) was centrifuged at 8’000 g for 5 min, and washed twice 
in 1x PBS. The pellet was suspended in 1 mL of sterile deter-
gent sodium hexametaphosphate (SHMP) 0.5% (w/v) solution 
to disrupt aggregates. After 10-min incubation, the suspension 
was sonicated 1 min at 65 W, 5 impulses sec-1, in an ice bath. 
The sample was centrifuged again at 8’000 g for 5 min and the 
pellet suspended in 1 mL 1x PBS solution. 

 
 

Fig. (3). Summary of the SBR/DAF process. Sampling points are circled (dashed line). Refer to Figure 2 for abbreviations. 

7 L

Powdered Activated 

Carbon (PAC)

Final effluent M-E

1.7 L

Sequencing batch reactor (SBR) Dissolved air flotation unit (DAF)

FLUORESCENT 

BACTERIA/ YEASTS

Wastewater and 

activated sludge

M-SBR

5 L

Supernatant

M-SBR-SN

4 L

M-PAC

Floated PAC layer

M-F

~ 2 mL

Mixing - Aeration

Adsorption

1.7 L

1 L

Sedimentation

Coagulation – Flocculation - Flotation

Sedimented sludge

M-SBR-SE



Effect of Powdered Activated Carbon as Advanced Step in Wastewater Treatments Current Pharmaceutical Biotechnology, 2019, Vol. 20, No. 1    67 

 Fluorescent-tagged microorganisms were enumerated in 